
https://tractormanualz.com




INTRODUCTION 

1. Published to supersede the Part Catalogue Book No. M, 84, OS, R14 this catalogue is a list of 
all items of service or spare parts for the following tractors and engine. 

Tractor model: MT210D 
MT210 
MT250D 
MT250 

MODEL 

MT210 MT250 
MT210D , MT250D 

M21C,DC M25C,DC 

M21CP,DCP M25CP,DCP 

M21CL,DCL M25CL,DCL 

M21CR,OCR M25CR,DCR 

M21CPL,DCPL M25CPL,DCPL 

M21CPR,DCPR M25CPR,DCPR 

M21CLR,DCLR M25CLR,DCLR 

M21 CPLR,DCPLR M25CPLR,DCPLR 

M25,D 

M25P,DP 

M25L,DL 

M25R,DR 

M25PL,DPL 

M25PR,DPR 

M25LR,DLR 

M25PLR.DPLR 

M25DRU 

M25DLU 

M25DLRU 

M25FL,DFL 

M25FRS,DFRS 

M25FLR, DFLR 

M25F, DF 

M25DFPS 

M25DYR 

M25DYPR 

Engine model : K3D-13MT 
K3H-IIA 

(4-WHEEL DRIVE Model) 
(2-WHEEL DRIVE Model) 
(4-WHEEL DRIVE Model) 
(2-WHEEL DRIVE Model) 

EQUIPMENT 

POWER LIVE DRAFT 
STEERING P.T.O CONTROL 

- - -

0 -- -

- 0 -

- -- 0 

0 0 -

0 - 0 

- 0 0 

0 0 0 

- - -

0 - -

- 0 -

- - 0 

0 0 -

0 - 0 

- 0 0 

0 0 0 
- - 0 

- 0 -

- 0 0 
- 0 -

- - 0 

- 0 0 

- - -

0 - -

- - 0 

0 - 0 

(MT210D, MT210) 
(MT250D, MT250) 

SUPER 
LOW 

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

0 

-

-

0 

0 

0 

2. The Book Number of this Parts Catalogue is M, 86, 04, R03 

BATTERY 
REMARKS 

-

-

-

-

-

-

-

-

0 

0 

0 

0 

0 

0 

0 

0 

0 

0 For England 

0 

0 
--

0 

0 Central 
Europe 

0 

0 

0 
Middle East 

0 

3. The part number contains the letter, C, G, T or N : this indicates the color as follows: 

C : dark gray 
G: white (;) 

K : black 

T: blue --N: black (matted) 

J: black 



4. Listed below are the symbols and abbreviations appearing in this Parts Catalogue: 

4.1 Symbols 

This mark appearing in "Part No." column indicates parts not to be 
* supplied. 

New part 
New and old parts are mutually interchangeable. Old part A 

New part New part can be substituted for old part, but not vice versa. Thus, 
Old part B new part may be supplied to order asking for supply of old part. 

New part 
New and old parts are not interchangeable. Old part D 

Added part 
Indicated as "Added" in "Interchangeability" column. Its applicable 
serial number of tractor or engine appears in "Remarks" column. 

0: Old parts will be supplied until out of stock and thereafter new substitute parts will be 
supplied. (This mark appears in "Part No." column and corresponding old part numbers 
in "Remarks" column.) 

Tractor or engine serial numbers: 

~D 0 00000 Up to 0 0 0 0 0 0 0 

DDDDDDD~ o 0 0 0 0 0 0 and up 

4.2 Abbreviations 

ASSY. assembly *L.H. left hand J4WDJ MT21OD,MT250D 

AR as required *R.H. right hand J2WD J MT210,MT250 

C choice (selective use) OP. optional J21OD,210 J: MT210D,MT210 

d diameter OS. oversize I 250D,250 I: MT250D,MT250 

*Fr. front or forward STD standard I PIS J power steering 

*Re. rear or reaward thickness J DRAFT I draft control 

R length US. undersize J LIVE J LIVE P.T.O 

S/L : super low S : set 

* The terms "left hand," "right hand." "front" and "rear" are as these directions would 
appeal from the operator's seat facing forward 

5. The Il-digit part numbers of bolts contain the letter (prefix) A, F or H; this indicates how 
bolts are supplied, as cited below: 

A: ordinary bolt 
F: bolt with spring washer 
H: bolt with spring washer and plain washer 



• 

INSTRUCTIONS FOR ORDERING PARTS 

When ordering parts, give the following infonnation: 

EXAMPLE: 

Model Part No. Part name Q'ty 

MT250D 1984 1213 000 COLLAR 

THE IMPORTANCE OF GENUINE MITSUBISHI PARTS 

Satisfactory and efficient service in the operation of your tractor is endangered by the use of 

inferior parts - in most cases, imitations, as such cheap parts invariably mean short life and high 

cost. 
MITSUBISHI bears the full responsibility for the quality and fit of each part it supplies. Dealers 

carrying out repairs on MITSUBISHI products are urged to use ONLY GENUINE PARTS in order 

that the tractor may be maintained in the best possible operating conditions. The use of any part 

other than the GENUINE MITSUBISHI PART releases MITSUBISHI from any guarantee. 

IMPLMENT 

ASSY.NAME ASSY.NUMBER 
TRACTOR MODEL 

REMARKS 
MT210 MT210D MT250 MT250D 

WEIGHT FRONT WHEEL 11585170.0Gl 0 - 0 - 4pcs~/lset 12.5kg/lpcs. 

WEIGHT REAR WHEEL· , 116755~90C2 
CC:.' 

4pcs.!1set 34kg/lpcs. 0 .. .0 ',0 .. 0 

* BUMPER WEIGHT 19&25Q40'OCO 
'."C/ .,.,. ;'.; .: 0':'.' 0 0 .· •• ·0 

198450fDOCQ 
.... ;\ ,--;;::c: ~. * FRONT P.T.O KIT b 0 . .' -

* FRONT P.T.O KIT 19845020 OCO (j 
~ c 

- - I · •..•.. 0 

* ADAPTER KIT 1021 6040 000 0 :0 a b.: 0 

DRAFT CONTROL KIT 1984 6200 OCO 0 'Q 
; 

0< 0 

* SUB CONTROL VALVE 1021 60000CI 0 0 0 0 

* SUB CONTROL VALVE 1021 60200Cl 0 0 0 0 

* TAIL PIPE COVER 198253010Kl 0 0 0 0 

ROT ARY TILLER 198471000TO 0 0 0 0·· .. MODEL MR-40 

SPECIAL TOOL 19849000000 0 0 0 0" I: 

SUB CONTROL KIT 1984 610A 000 0 0 0 0 

SUB CONTROL KIT 1984 610B 000 0 0 0 0 

M KIT 1984 7000 000 - - 0 0 

* See chapter 9 



GROUP INDEX 



GROUP INDEX 

ENGINE 

CHASSIS ENGINE RELATIONAL PARTS 

FRAME 

POWER LINE 

AXLE & BRAKE 

DRIVING CONTROL 

HYDRAULIC SYSTEM 

ELECTRICAL SYSTEM 

ACCESSORY 

NUMERICAL PARTS INDEX 



CONTENTS 

FIG.No. SUBJECT 

ENGINE 

1 K3D-13MT (MT210D,210) 

101 CRANK CASE ............................................................................ .. 

102 OIL PAN & GEAR CASE .......................................................... .. 

103 CYLINDER HEAD ...................................................................... .. 

104 MAIN MOVING PARTS .............................................................. . 

105 TIMING PARTS .......................................................................... . 

106 FUEL SUPPLY PARTS ............ , .................. ; ................................. . 

107 FUEL INJECTION PUMP .............................................................. . 

108 NOZZLE & NOZZLE HOLDER ..................................................... . 

109 FUEL FILTER ............................................................................ .. 

110 GOVERNOR & CONTROL PARTS .............................................. .. 

111 OIL PUMP ............................................................................... .. 

112 LUBRICATING PARTS ... " ........... ~ .. ; ... ; ......................................... . 

113 

114 

COOLING PARTS (1/2) 

COOLING PARTS (2/2) 

115 INTAKE & EXHAUST PARTS ..................................................... . 

116 ELECTRICAL EQUIPMENT ........................................................... . 

117 STARTER ................................................................................... . 

118 ALTERNATOR ............................................................................. . 

119 REPAIR GASKET KIT ................................................................. . 

1 K3H-11A (MT250D.250) 

CRANK CASE (1/2) 

CRANK CASE (2/2) 

PAGE 

2 

4 

5 

6 

8 

9 

10 

12 

13 

14 

16 

17 

18 

19 

20 

21 

22 

23 

24 

26 

27 

121 

122 

123 OIL PAN &. GEAR CASE ............................................................ 28 

'~rrw' 5FP_rww75EWrww~TF75 

fI 



CONTENTS 

FIG.No. SUBJECT PAGE 

-
124 CYLINDER HEAD ........................................................................ 29 

125 MAIN MOVING PARTS ............................................................... 30 

126 VALVE MECHANISM .................................................................. 32 

127 TIMING PARTS ........................................................................... 33 

128 FUEL SUPPLY PARTS .................................................................. 34 

129 FUEL INJECTION PUMP ............................................................... 35 

130 NOZZLE & NOZZLE HOLDER ...................................................... 37 

131 FUEL FILTER .............................................................................. 38 

132 GOVERNOR & CONTROL PARTS (1/2) ....................................... 39 

133 GOVERNOR & CONTROL PARTS (2/2) ....................................... 40 

134 OIL PUMP ................................................................................. 41 

135 LUBRiCATING PARTS .................................................................. 42 

• 136 FAN & WATER PUMP .................................................................. 43 

137 COOLING PARTS ........................................................................ 44 

138 INTAKE & EXHAUST PARTS ...................................................... 45 

139 ELECTRICAL EQUIPMENT ............................................................ 46 

140 STARTER .................................................................................... 47 

141 ALTERNATOR .............................................................................. 48 

142 REPAIR GASKET KIT .................................................................. 49 

CHASSIS 

2 ENGINE RELATIONAL PARTS 

201 FUEL LINE ................................................................................. 52 

202 MUFFLER (210D,210) ............................................................... 55 

203 MUFFLER (250D,250) ............................................................... 56 

204 RADIATOR ................................................................................. 57 



b 

CONTENTS 

FIG.No. SUBJECT PAGE 

205 AIR CLEANER .............................................................................. 59 

206 AIR CLEANER (For MIDDLE EAST) ............................................. 60 

3 FRAME 

301 

302 

303 

304 

305 

305A 

306 

307 

4 POWER LINE 

401 

402 

403 

404 

405 

406 

407 

408 

409 

410 

411 

5 AXLE & BRAKE 

BONNET (1/4) 

BONNET (2/4) 

BONNET (3/4) 

BONNET (4/4) (For MIDDLE EAST) ........................................... .. 

SEAT & TOOL BOX ................................................................... .. 

SEAT & TOOL BOX ................................................................... .. 

FENDER ...................................................................................... . 

STEP ........................................................................................ .. 

. ClUTCH HOUSING & CLUTCH .................................................. . 

TRANSMISSION HOUSING ........................................................ . 

DRIVE & COUNTER SHAFT ....................................................... .. 

MAIN SHAFT ............................................................................. . 

COUNTER P.T.O SHAFT (STD) 

COUNTER P.T.O SHAFT (LIVE P.T.O & S/l) 

P.T.O SHAFT ............................................................................ .. 

SUB P.T.O SHAFT (1/2) 

SUB P.T.O SHAFT (2/2) 

CLUTCH (LIVE P.T.O) ................................................................ .. 

FINAL DRIVE ............................................................................. . 

a 

61 

62 

63 

65 

66 

68 

70 

73 

74 

76 

77 

79 

80 

81 

83 

84 

85 

86 

87 

14 



~ • I ' 
1 -~_ ~ 

FIG.No. 

501 

502 

503 

504 

505 

506 

507 

508 

509 

510 

511 

512 

513 

514 

515 

516 

517 

518 

519 

CONTENTS 

SUBJECT PAGE 

REAR AXLE ................................................................................. 90 

PROPELLER SHAFT (4WD) ......................................................... 92 

FRONT AXLE BRACKET (4WD) 

FRONT DIFFERENTIAL (4WD) 

93 

94 

FRONT AXLE GEAR CASE (4WD) ................................................ 95 

TIE ROD & DRAG LINK (4WD) ................................................... 97 

FRONT AXLE BRACKET (210) ................................................... 99 

KNUCKLE ARM (210:10166~) ................................................... 101 

TIE ROD & DRAG LINK (210:10166~) ....................................... 102 

TIE ROD & DRAG LINK (210:~10165) ....................................... 104 

FRONT AXLE BRACKET (250) ................................................... 106 

KNUCKLE ARM (250) .................................................................. 108 

TIE ROD & DRAG LINK (250) ................................................... 109 

FRONT & REAR WHEEL (2100/210 AG TIRE) ........................... 111 

FRONT & REAR WHEEL (2500/250 AG TIRE) ........................... 112 

FRONT & REAR WHEEL (ES TIRE) ............................................. 113 

FRONT & REAR WHEEL (WT TIRE) .... .......... ................ ............... 114 

FRONT & REAR WHEEL (2100/2500 AG TIRE) ........................... 115 

FRONT & REAR WHEEL (WTT TIRE) .......................................... 116 

6 DRIVING CONTROL 

601 ENGINE CONTROL ..................................................................... 117 

602 TRANSMISSION CONTROL LEVER ............................................. 119 

603 P.T.O CONTROL LEVER ............................................................... 120 

604 SUB CHANGE LEVER ....... ........................................................... 121 

605 CLUTCH & BRAKE CONTROL (1/2) ............................................. 123 

606 CLUTCH & BRAKE CONTROL (2/2) (LIVE P.T.O) ........................ 125 



r 

I 

l·i .. 

tl , 
;1 
, 
~ 

}' 

CONTENTS 

FIG.No. SUBJECT PAGE 

607 STEERING ................................................................................. 127 

608 STEERING GEAR BOX ............................................................... 128 

609 STEERING (PIS) ........................................................................ 131 

610 STEERING GEAR BOX (1/2) (PIS) ............................................. 132 

611 STEERING GEAR BOX (2/2) (PIS) ............................................. 133 

7 HYDRAULIC SYSTEM 

701 HYDRAULIC LIFT ........................................................................ 135 

702 HYDRAULIC CYLINDER ............................................................... 136 

703 HYDRAULIC CONTROL VALVE ................................................... 138 

704 POSITION CONTROL .................................................................. 139 

705 DRAFT CONTROL (DRAFT) ......................................................... 141 

706 DRAFT BRACKET (DRAFT) ......................................................... 143 

707 CONTROL VALVE & COVER ......................................................... 145 

708 HYDRAULIC LINE (STDj ............................................................ 146 

709 HYDRAULIC LINE (PIS) (1/2) ...................................................... 148 

710 HYDRAULIC LINE (PIS) (2/2) ...................................................... 150 

711 HYDHAULIC LINE (LIVE P.T.O) (1/2) .......................................... 152 

712 HYDRAULIC LINE (LIVE P .T.O) (2/2) .......................................... 154 

713 HYDRAULIC LINE (PIS & LIVE P.T.O) (1/2) .............................. 156 

714 HYDRAULIC LINE (PIS & LIVE P.T.O) (2/2) .............................. 158 

715 HYDRAULIC PUMP ..................................................................... 160 

716 FLOW DIVIDER (PIS LIVE P.T.O) ................................................ 161 

717 DIVIDER (PIS LIVE P.T.O) ......................................................... 162 

8 ELECTRICAL SYSTEM 

801 ELECTRICAL WIRING .................................................................. 163 



;: • 

FIG.No. 

802 

803 

804 

CONTENTS 

SUBJECT 

ELECTRICAL PARTS 

METER PANEL (1/2) 

METER PANEL (2/2) 

PAGE 

166 

168 

170 

9 ATTACHMENT & ACCESSORY 

901 NAME PLATE (2100,210) ......................................................... 172 

902 NAME PLATE (2500,250) ......................................................... 173 

903 TOOLS ....................................................................................... 175 

904 THREE POINT LINKAGE (1/2) ...................................................... 176 

905 THREE POINT LINKAGE (2/2) ...................................................... 178 

906 TOOLS ....................................................................................... 179 

907 BUMPER WEIGHT & TAIL PIPE COVER ....................................... 180 

908 FRONTP.T.O · .. ·· .... ·· .. ·· .... ·· ............ · .. · .. · ........ · .. · ...... · ................ · .. 181 

909 ADAPTER KIT .............................................................................. 182 

910 EXTERNAL HYDAULIC KIT ......................................................... 183 

911 DRAFT CONTROL KIT .... ...... .......... ...... ........ ................................ 184 

912 SPECIAL TOOLS ........................................................................ 185 

NUMERICAL PARTS INDEX ................................................................................. 188 



r 
r 
i 

I 

'I 

, 



-

ENGINE 

MT2100, 210 (K30-13MT) 

~. • 

hz 



Key No Parts No 

1 MM409645 
0 

2 MM406228 
3 MM430613 

0 ........... , 
4 MM406242 

5-10 MM413863 
0 

5 * 6 MM406217 ..H* . .... 
7 
8 MF665538 
9 MF665543 

10 MM408176 

24 

~ 

PIN,dowel 
PIN,dowel 
SEAL,side 
GUIDE,gauge 

<3.~IPE,g~~ge .. 
SEAL,oil 

FIG.101 

32 

\ 
~ 

Parts Name 

CYLINDER BLOCK 
CYLINDER BLOCK 
CASE,crank 
BOLT 
CAP ,assy 
CAP ,sealing 
CAP ,se_aling 
BUSHING 

11 MM430113 H ... SHA..FT,.idler.H. 
0 SHAFT,idler 

12 MM408200 CASE,oil seal 
13 MM408205 GASKET 
14 MM408221 PLATE, front 
15 MM408226 GASKET 
16 MF240054 BOLT, w/washer 
17 MF240051 BOLT ,w/washer 

0 BOLT, w/washer 
18 MF472404 PIN,dowel 
19 MF665511 PL~(;,exp~.~sio~ .... ............. 
20 MS471104 BUSHING,knock 
21 MS471105 BUSHING,knock 
22 MS471110 BUSHING,knock 
23 MS661141 PLUG,taper 

0 P~~(J,tape.r ....... .................. 
24 MM408260 JOINT 
25 MF402635 STUD 
26 MM408160 BEARING SET 

MM408161 BEARING SET 
MM408162 BEARING SET 

2 

CRANK CASE 

Q' t y 

~ Application Description Remarks 
ALL 

2 14770-

2 A MDOOO268 

4 
1 14770-

A .. M.M406235 .... 

1 
1 14770-

1 A MM409795 

1 
8 
1 
2 ¢25 

2 <;\45 

1 
1 14770-

1 A MM408169 

1 
1 
1 
1 IH. ···1 ........ . ....... . ..... 
6 M8X22 

3 22139- M8X16 

3 A M8X16 MF241251 

1 
1 ?40 ... ........ 
2 
2 
1 
2 30574- PT= 1/4 

2 A PT= 1/4 M.S661121 ..... 
1 
2 M14X30 

1 S.T.D 

1 0.25 u.s 

1 0.50 u.S 

W' 7 



p 

Key No Parts No 

~ '. "0,if.> MM408163 BEARING SET 
27 MM412671 PLATE,rear 
28 MM409577 GASKET 
29 MM408240 PIN,knock 
30 MF241308 ~Q~.T'.'I!!v:!~~~ll.r. 
31 MM412652 GAUGE 

0 GAUGE 
32 MF100110 BOLT 
33 MS661121 PLUG,taper 

FIG.101 CRANK CASE 

Q" t y 
1---,---,-----,-,----1 ~ Application Description Remarks 

ALL P Parts Name 

. . . . . . . . . . . . . , . . . . . . . . 

1 
6 
1 
1 
4 
1 

13152-

A 

0.75 U.S 

<P8X10 

M12X28 .... , ........ . 

M12X25 

PT= 1/4 

MM409226 

• 

3 



FIG.102 

Key No Parts No Parts Name 

1~3 MM412636 Oil PAN ASS"( 
1 * PAN,oil 
2 MDOO0312 GASKET 
3 MDOO0318 PLUG,oil drain 
4 MM408321 GA.S.,K,~I,()i.I ... pan ..... ............ 
5 MF240051 BOLT, w/washer 
6 MM406420 BEARING,needle 
7 MM406421 BEARING ,needle 
8 MM408227 CASE,gear 
9 MM409718 PLlJc;,thr~s~ . ........... 

10 MM408235 GASKET 
0 GASKET 

11 MM409230 HOUSING 
12 MM409235 GASKET,housing 
13 MM401206 GASKET 
14 MD008762 SEAL,oil 

0 SEAL,oil 
15 MF100064 BOLT 
16 MF240051 BOLT, w/washer 

.... B.QLT,vvllNa.sher . 
IMF241257 17 BOL T,w/washer 

18 MS401434 STUD 
19 MF402565 STUD 
20 MS661123 PLUG,taper 

4 

OIL PAN & GEAR CASE 

Q' t Y 

ALL 

1 
1 
1 
1 
1 

15 
1 
1 
1 

.: ... .. I 
1 
1 
1 
1 
1 
1 
1 
8 
2 
2 
1 
3 
1 
1 

+ 

.. .... .... 

.... 

......... 

.... 

@_2 

@--- 3 

4 
/ 

/ 

~ Application 

8838~ 

A 

35704-

A 

22139-

11>: ...... 

1 ..... 

. ... 

Description Remarks 

¢18 

M8XI6 

MM408236 

K9413390 

M8X45 

M8XI6 

M8X20 MF240053 .................. 
M8X30 

M8X42 

M8X22 

PT= 112 

..... 

t 



;:z:a 

7 

FIG. 103 CYLINDER HEAD 

0 __ 14 

Parts Name Parts No 
Q' t Y 

I----.----r----,~-,----l '" Application Description Remarks 
ALL P Key No 

1 M0008784 CAP,oil filter 
2 MM432044 PIPE,breather 

o PIPE,breather 
3 M0020733 WASHER 

.~ ....... III1.~M9.S,~7g ............. ~.~~.C;.~R.(f1.Il9.i.flf1 ................................... . 
5 MF241280 BOlT,w/washer 

6-9 MM408394 CYLINDER HEAD 

1 
1 
1 
8 
2 
2 
1 

6 * HEAD ,cylinder 1 
MM408441 GUIDE,valve 6 

26117-

B 

. ......... " .................. , ...................... " ... , ......... . 
Ml0X20 

7 
8 
9 

M.F~.~.!).!).3.~ .............. ~.~~,.s.E!~lif.19 ........................................................................ ~ .......................... .. ............................. m .... 

10 
11 
12 
13 
14 

MF665543 CAP ,sealing 
MM408453 GASKET 
MM408481 BOLT 
MM404316 BOLT 
MF401936 STUD ......................... 
MS661140 PLUG,taper 

o PlUG,taper 
15 MM408509 WASHER 
16 M0000523 SEAl,oil 

ILlS, .. MM408491 ..... R..9.c::~.~.R. ... c::9.Y..~.R. ................................................. .. 17 ........ ¥ ... .. 
18 
19 
20 
21 

K9644171 
MM408501 
MF430005 
MM412726 

COVER,rocker 
PIPE 
GASKET 
NUT 

.... ~J.\B.E.L..(f.l1O'~f1I ......... . 

1 
1 
8 
3 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 
1 

30574-

A 

ifJ45 

M12X98 

Ml0X90 

M8X25 

PT= 1/8 

M8 

MM408536 

............................. 

MS661120 

5 



-
FIG.104 MAIN MOVING PARTS 

9 

< q 
f \ . I 13 (:p ___ 6 

13 ~ ____ 3 

6:J-4 

Q' t y 

Key No Parts No Parts Name ~ Application Description Remarks 
ALL 

1 MM433050 RING SET,piston 3 33333- S.T.O 

0 RING SET,piston 3 B 25253' S.T.O MM431601 

0 RING SET,piston 3 A S.1.O MM406600 

MM433051 RING SET,piston 3 33333-· . 0.25 O.S 

0 R..IN(J .. ~p,pi~~?~ 3 B 25253- . ...... 9J5 .. 9.:~. .. ~.~.4. ~ .1. ~~.2 .... ........ ........... . ........................... ........... ... , .. .................. . .......... ....... .......... ....... " .... . .... ...... ........ . .......... 
0 RING SET,piston 3 A 0.25 O.S MM406601 

MM433052 RING SET,piston 3 33333- 0.50 O.S 

0 RING SET,piston 3 B 25253- 0.50 O.S MM431603 

0 RING SET,piston 3 A 0.50 O.S MM406602 

MM433053 ... R.I.N(J?~T/p.i~~()~ 3 33333- 0.75 O.S ....... . .. ........ ............ ....... ............... . ................. ............... .............. .......... ...... " ...... .", ... ., ........... . ........... , ... , .................. ............ 

0 RING SET,piston 3 B 25253- 0.75 O.S MM431604 

0 RING SET,piston 3 A 0.75 O.S MM406603 

2 MM433046 PISTON PIN SET 3 33333- S.T.O 

MM408520 PISTON PIN SET 3 D S.T.O 

MM433047 PISTONXIN ... ?~T. 3 33333- 0.25 O.S .......... ................. . . . . . . . . . . ....... , .... . . . . . . . . . ... ...... , .. .. .... . ..................... .. .................... 
MM408521 PISTON PIN SET 3 D 0.25 O.S 

MM433048 PISTON PIN SET 3 33333- 0.50 O.S 

MM408522 PISTON PIN SET 3 D 0.50 O.S 

MM433049 PISTON PIN SET 3 33333- 0.75 O.S 

MM408523 PISTON PIN SET 3 D 0.75 O.S .......................... . ....... ...................... ..... 
3~5 MM408790 CON-ROD ASSY. 3 

3 * ROD ,connecting 3 
4 MDOO0704 NUT 6 
5 MM402547 BOLT 6 
6 MM408795 BEARING SET 3 S.T.O . ................ ........... . .... .. .. 

MM408796 BEARING SET 3 0.25 U.s 

MM408797 BEARING SET 3 0.50 U.S 

MM408798 BEARING SET 3 0.75 U.S 

7 MM430859 GEAR,crankshaft 1 16977-

0 .G.~.t\R.,c.r.~r1.~s~.af~ 1 A .. .......... MM406570 . .. .. . . ....... ............ ...........•... .............. ...... 

8 MM408811 CRANKSHAFT 1 
9 MM408821 PULLEY 1 

10 MF430126 NUT 1 M18 

11 MF450010 WASHER 1 M18 

12 MF450410 WASHER,spring 1 M18 

6 



-

• 

Key No 

~. • ',' ie/ 

',;; 13 
14 

15 

... 1,~,!.1..? .. 
16 
17 
18 
19 

FIG.104 MAIN MOVING PARTS 

7 

9 \ \ G 11- .--y , '? 
12 .\. ',)1 Q 

\ 
\ ~~.r1"~ . i \ (\ _ 6 

1 0 ~'\~\\ I 13 \,p---
\ (§) ,-,I; 13 ~: 3 \ % ,.----10 . 
~~ @--4 

Parts No Parts Name 

MF476215 KEY,woodruff 
MD952231 BOLT,plate 

0 BOLT,flywheel 
MD014236 WASHER 
MM412935 F.,~Yvv.I:i,~,~k~,~~X.~ ..... ....... , ........... ··· .... · .. · .... ~k·· .. 

FLYWHEEL 
MDOOO612 GEAR,ring 
MDOO2613 BEARING,ball 
MF472404 PIN,dowel 

......... , ........ , .... .................... 

Q' t y 
f--.--.--,--r----1 ~ Application Description Remarks 

ALL P 

2 
5 22139-

5 A 
5 
1 . ............................................... . 
1 
1 
1 
3 

M12 

MD002620 

Deleted 

7 



Key No 

1 
2 
3 

4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 

8 

FIG.105 TIMING PARTS 

32~ 

~
-~ 

31~i, 2,9 .. ' ",.",.{' \ 28 i ~ ~ 

, /! ' . \ 30 
33~ / ® . \ - 26 

®@ \ 
24~~~. 26 -......:J t.; \ 

c [)\.~ \ 25 

~)' \ 
',<~ \ 22 ~-\ 23 

~ \ \ 
I \ 26 
I \ 
I 23 

30 

Parts No Parts Name 

MM407265 GEAR,oil pump 
MD700127 BEARING 
MD.712517 BEARING 

0 BEARING 
BEARING 

MM408906 CAMSHAFT 
MM406722 GEAR,camshaft 
MF476215 KEY,woodruff 
MDOO0425 WASHER 
MM408908 GEAR ASSY, 
MM408964 SHAFT,pump 
MD703856 BEARING,ball 
MM406685 GEAR,pump 
MF241251 BOLT, w/washer 
MF476018 KE'{,~un~_ ............ 

MD016482 RETAINER 
MD016483 LOCK,retainer 
MD016490 SEAL,valve stem 
MM402381 SPRING,valve 
MM402737 TAPPET 
MM408450 VALVE,intake 
MM408455 VALVE,exhaust 
MM408920 ROD,push 
MDOO0963 SPRING,shaft 
MM406732 .. f:\RI\Il,rock.~.r .. 
MM406745 WASHER,seat 
MM408935 ROCKER SHAFT 
MM314770 STA Y ,rocker 
K7231220 SCREW,adjusting 
MF241225 Bel .LT.. Vlil VI/ ~s~ e r ...... ........ - .... 

MF430726 NUT,jam 
MF522010 RING,snap 
MM408950 BOLT 
MF244892 BOL T,w/washer 
MF450406 WASHER,spring 

7 9 

Q' t y 

ALL 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
6 

12 
6 
6 
6 
3 

f-

3 
6 
2 
6 
2 
1 
3 
6 
2 
6 
2 
2 
1 
2 

~ __ 27 

[0--18 

4 

~ Application Description Remarks 

2490]-'. 

A 22579~ K7631160 

A K7631161 , .... , ..... 

........ ............. .. ... .. .. ,." ....... 

M8X16 

M6X16 

Ml0 

¢19 

Ml0X70 

Ml0 



p 

4 
5 
6 
7 
8 
9 

10 
11 
12 

13 

14 
15 

16,21 
16 
17 
18 
19 
20 
21 

22,23 
22 

~, 23 

n 

FIG. 106 FUEL SUPPLY PARTS 

MM413206 ..................... 
MF100055 
MM401110 
K6515430 
MF101260 
MM409094 .... 
MM409095 
MM409096 
MM430703 

0 
MM430614 

0 
MF243628 
MM413142 
MM409103 
MM100089 
MM100088 
MM400886 
MM413132 
MM413104 

23 

22 \ 

23 ~* 
\~ 

~.9.~~~.~!.~.lli.().r1 ........................................ 
BOLT 
NOZZLE HOLDER 
GASKET,hoider 
BOLT 
PIPE ASSY NO.1 ................................................. .......................... 
PIPE ASSY NO.2 
PIPE ASSY NO.3 
CLAMP A 
CLAMP A 
CLAMP B ............................ 
CLAMP B 
BOLT,w/washer 
FUEL FILTER 
PIPE ASSY. 
~.~~.I\I1.p..~~().s.~ 
JOINT 
JOINT 
PIPE,rubber 
PIPE,rubber 

MM413107 .. P..IP..~,r.~~~~.r ....................... ............................. 
MM413205 HOSE,assy 
MS602063 FUEL HOSE 
MS660163 CLAMP,rubber 

9 

12 10 11 

\ / 
13 

~{ 

~.,,, 
-.= 

15 

I----r--,-~-~___l ~ Application Description Remarks 

tP12 

See Fig 107 

lSe! 4PCS. 

t~0.2,0.3,0.4,0.a 

1 
4 
3 
3 
6 

1 
2 20904~ 

M8X20 

See Fig lOa 

M8X32 

2 A MM400955 

... ~ ..................................... ~~~~~::-. 
2 A MM400956 

2 M6X25 

1 
1 
8 .... ..... .. ...... ................. . .......................... .. 
1 
1 
2 
1 
1 .. ........................................................ .. 
1 
1 
2 

9 



FIG.107 FUEL INJECTION PUMP 

2~~ 
13 _________ 

0 

19 
18 2\ \ 

\ \ ~ 
&@W 

28 
22 ~ . ~ 

31 \ JiJ 7/q/ 
~--...... "\ i@/.It j ~~ \ 

~[ %/ \ ' \ 27 

\ 26 
25 

Key No Parts No: Parts Name 

1~30 MM409847 PUMP ASSY. 
1 MM501312 HOUSING ASSY. 
2 MM501507 HOLDER,valve 

0 HOLDER,valve 

3 1V1M501161 SPRING,valve 
4 MM500336 GASKET,valve 
5 MM501046 VALVE SUB ASSY. 
6 MM501200 ELEIVlEIIJT ASSY. 

MM500229 S.L.EEyE,plung~.r ... 
gH 

... ........ 

MM501098 SEAT 
9 MM500360 SPRING ,plunger 

10 MM500230 TAPPET ASSY. 
11 . MM501311 RACK ASSY. 
·12 MM500316 IS ........ ... ..... 

13 MM500438 a-RING 
14 MM500231 PIN 
15 MM501162 PLATE 
16 MM5010n PLATE ASSY. 
17 MM501244 .... BOLT,\iv/"vasller H .. 

18 MM501152 SCREW 
19 0 SCREW,follow 

MM500403 SCREW,foliow 
20 MM500114 WASHER 
21 MM500299 S~lfVl,plate . ..... 

MM500309 SHIM,plate 
MM500310 SHIM,plate 
MM500311 SHIM,plate 
MM500312 SHIM,plate 
MM500314 SHlfVl,plate. ... ............ 
MM500315 SHIM,plate 
MM501246 SHIM,plate 
MM501364 SHIM,plate 
MM501365 SHIM,plate 

22 MM501073 SPRING,return 

10 

17 

16 \ 

\ ty 

~ 
15 14 

! / , 

~6 

Q' t y 

ALL 

1 
1 
3 
3 

3 
3 
3 
3 
3 
3 
3 
3 
1 
3 
3 
3 
1 
2 
2 
1 
1 
1 
1 
C 
C 
C 
C 
C 
C 
C 
C 

AR 
C 
1 

r1--~7 
@_8 

, 1-9 

\ 

~ 

A 

~ ___ 12 

©-21 

t:)-------10 

Application 

17270-

................................ 

A 17270-

Description Remarks 

090110-2590 

. 090131-0520 

MM500224 

090131-0280 . " ............................ 
090136-0540 

090137-0061 

090140-7900 

090150-2190 

........ 0.9.().1~.1.~.()~.1() ...... 
090163~0082 

090164-0170 

090170-0170 

090210-0470 

090301-0060 .... , ..................... , ........ 
90802-20150 

090183-0050 

090467 -0040 

090070-0012 

949047~19BO ........... . ......... 
090244-0180 

090245-0210 

090245-0012 

090222-0080 

1=0.6 . 09.()311~()()1()H ....... 
1=0.2 090311-0110 

1=0.3 090311-0120 

1=0.4 090311-0130 

1=0.5 090311-0140 

1=0.25 090311-0160 .... . .......... . ....... 
1=0.35 090311-0170 

1=0.45 090311-0280 

1=0.55 090311-0300 

1=0.65 090311-0310 

090554-0160 



F" 

Key No 

23 

24 

25 ............. 
26 
27 

28 

29 
30 
31 

............... 

FIG.107 FUEL INJECTION PUMP 

Parts No 

MM500431 

MM500928 

MM500507 

19 
18 2~ \ 

\~®J 
28 

22 ~ . f1 

2~@ 

13-------0 

3_1 

'----------..I. 31 \ ;rr:~/c2:) 
~r ~/j'\ \ 

\ 
27 

PIN,split 

WASHER,plate 

E-RING 

26 
25 

Parts Name 

. ............ . . . . . . . . . . 
MM501256 SPRING 
MM501257 PLATE,(mark: 1) 
MM501258 PLATE,(mark:2) 
MM501259 PLATE,(mark:3) 
MM501260 ... p~AI~((ITl~.rk:4L 
MM501261 PLATE,(mark:5) 
MM501274 STOPPER MARK:75 
MM501574 STOPPER MARK:76 
MM501275 STOPPER MARK:77 
MM501575 ~TQP..P.~R ... ~.i\.~.~.:?a. ... ........... 

MM501386 STOPPER MARK:79 
MM501576 STOPPER MARK:80 
MM501387 STOPPER MARK:81 
MM501577 STOPPER MARK:82 
MM501388 STOPPER MARK:83 
MM501578 STOPPER MARK:84 
MM501395 STOPPER MARK:85 
MM501579 STOPPER MARK:86 
MM501396 STOPPER MARK:87 
MM501580 STOPPER MARK:88 
MM501397 STOPPER MARK:89 
MM501425 PLATE,name 
MM500429 RIVET 
MM501496 E-RING 

................. 

30 
29 I \ ~ 
" 

17 

16 \ 

\ tv 
~ 

15 14 

~j 

Q' t y 

ALL 

1 

1 

1 
1 
1 
1 
1 
1 
1 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
1 
2 
1 

r1---7 

@_8 

, 1-9 

@--12 
©-21 e---l0 

~ Application 

20009-

20009-

. ... .... " .. 

20009-

Description Remarks 

90400-16101 
Deleted 

949011-3010 

,Deleted 

........... . ()9.~~~4~()~1~ ... 
090554-0300 

090219-2500 

090219-2510 

090219-2520 

090219-2530 ................ ., ...... 
090219-2540 

090219-3720 

090219-3730 

090219-3740 

090219-3750 . .... , ...... ........................... 
090219-3760 

090219-3770 

090219-3780 

090219-3790 

090219-3800 ...... ", ................... 
090219-3810 

090219-3820 

090219-3830 

090219-3840 

090219-3850 . ,., .. " .......................... 
090219-3860 

094503-2550 

949030-0030 

090894-0020 

1 1 



Key No Parts No 

H MM401110 
1 MM50.1276 
2 MM501240 
3 MM500785 

MM500786 
MM500787 
MM500795 
MM500796 
MM500797 
MM500798 
MM500799 

4 MM500136 
5 MM500135 
6 MM500137 
7 MM300152 
8 MM500908 

12 
L 

FIG.108 NOZZLE & NOZZLE HOLDER 

Parts Name 

NOZZLE HOLDER 
BODY 
FLANGE 
WASHER 
WASHER 
WASHER 
WASHER 
WASHER 
WASHER 
WASHER 
WASHER 
SPRING,pressure 
PIN,pressure 
PIECE,distance 
NOZZLE ASSY. 
NUT,retaining 

7--~ 

8~ 

ALL 

3 
3 
3 
C 
C 
C 
C 
C 
C 
C 
C 
3 
3 
3 
3 
3 

Q' t y 

~ Application 

. . . . . .. . .. . 

t I't 

Description Remarks 

093111-1663 

093266-0100 

t= 1.3 093175-0210 

t= 1.35 093175-0220 . ..... ..... ,.., ................. 
t= 1.4 093175-0230 

t=0.9 093175-0610 

t= 1.0 093175-0620 

t=1.1 093175-0630 

t= 1.2 . ()9.~175.~()!)~~ " ... " 
t=0.1 093175-0650 

093157-0020 

093121-0030 

093174-0010 

093400-0010 .................. .. . ...... 
093164-0800 

t 



>2 

FIG.109 FUEL FILTER 

I 

14 

~ 

Ir/~'· 3, ~ 
I . 

4 
5 

11- -=--
12~-~ 

13~ 
\:::) 

<il· 
~.' ....... . 
><f 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

H3 MM413142 FUEL FILTER 1 
1 ,2 MM406883 BODY SUB ASSY. 1 

2 * VALVE 1 
3 MM404873 SPRING,valve 1 
4 MM404874 .... Q:::RI[\JG.!yaly~ 1 
5 MM404871 LEVER 1 
6 MM404875 SCREW 1 
7 MM404884 PACKING 2 
8 MM404880 SCREW,air vent 2 
9 MM404881 Q:::~ING.'El.IElf!l~.~t ... 1 ............ 

10 MM404879 ELEMENT 1 
11 MM404878 O-RING 1 
12 MM400889 CUP,filter 1 
13 MM404877 NUT,ring 1 
14 MM409892 SERVICE KIT AR Inc. the mark (, . ..................... .. ........... ....... ..... ....... 

...... ........ ! .. ..... 

13 

b 



---
FIG.1'10 GOVERNOR & CONTROL PARTS 

27 

/15 
i~ 

29 
31 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MK99200001 METAL,sealing 1 
2 MK99300140 WiRE 1 
3 MM401080 BOLT 1 
4 MM407006 WEIGHT ASS'Y 1 20009-

.... \fJEI(j~TAS~y. 1 A MM407000 ............. ..................... ......................... 
5 MM407010 SHAFT ASSY, 1 
6 MM407028 lEVER ASSY, 1 
7 MM409182 SPRING,tie rod 1 
8 MM409181 ROD,tie 1 
9 MM407031 ?H.AFT,governor ... 1 

..... 

10 MM407035 LEVER,governor 2 

11 MM409237 CONTROL LEVER 1 
'12-15 MM409640 COVER ASSY, 1 14111-

MM409213 COVER ASSY, 1 D 
12 COVER 1 
13 MM409167 SCREW,adjusting 1 
14 MF660031 GASKET 1 

0 WASHER,seal 1 A MK66106000 

15 MM409168 NUT,special 1 
16 MM409169 , , C~P,sealing 1 
17 MM409151 GASKET,cover 1 
18 1<8712630 PIN,grooved 3 14111-

0 PIN,grooved 2 B K8712630 

19 MM409186 SPRING 1 

20 MF241222 B()lT,vv/\I\I~,sher .. ", 3 M6X10 ...... 
21 MF241226 BOlT,w/washer 3 14111- M6X1B 

MF241224 BOLT, w/washer 4 D M6X14 

22 MF244823 BOLT,w/washer 1 M6X14 

23 MF430004 NUT 2 14111- M6 

0 If'ji 1 B M6 MF430004 ...... . ........... 
24 MF430725 NUT,jam 3 14111- MB 

0 NUT,jam 2 B MB MF430725 

25 MF450405 WASHER,spring 3 14111- MB 

0 WASHER,spring 2 B MB MF450405 

26 MF520002 O-RING 2 14111- ¢7 

14 
l 



p 

FIG.110 GOVERNOR & CONTROL PARTS 

31 

Q' t y 

Key No Parts No Parts Name 
ALL ~ Application Description Remarks 

0 O-RING 1 B rjJ7 MF520002 

27 MM409670 SOLENOID 1 
28 MM409671 NUT 1 
29 MF660042 GASKET 1 q,30 

30 MM401082 BOLT 1 .......... 1~1.11 ': ... ............ A.d.d.e.d. .. . . . . . . . . . . . . . . . . . .......... ......... . .... ...... 

31 MM413360 LEVER ASSY. 1 14111- Added 

32 MM409686 LEVER 1 14111- Added 

33 MM413362 SPRING,return 1 14111- Added 

34 MF241231 BOLT, w/washer 1 14111- M6X30 Added 

35 MM317093 .g~P,9lJl!l ... 1 ........ 

................. ................ 

15 
6 



FIG .111 

Key No Parts No Parts Name 

Hl MM409371 OIL PUMP ASSY, 
1 MDOO1402 PLUNGER,relief 
2 MDOO1404 PLUG 
3 MDOOO312 GASKET 
4 MM409373 PIN,~ow~I .... . ....... 

5 MM409244 BODY,oil pump 
6 MM407125 ROTOR ASSY. 
7 MM409372 COVER,oil pump 
8 MM409204 SPRING,relief 
9 MM407145 a-RING 

10 MS661121 PLUG,taper 
11 MS661120 PLUG,taper 
12 MM407124 GASKET,oil pump 
13 MM409893 SERVICE KIT 
4 MM409894 SERVICE KIT 

15 MF101268 BOLT 
16 MF450405 WASHER,spring 
17 MS450035 WASHER 
18 MM409365 FILTER ASS'Y, 

19 HiMM431777 
FILTER ASS'Y. 
SWITCH ASS'Y. 

0 SWITCH ASS'Y. 

16 

OIL PUMP 

13\~ ... 2'19 \~3---o 
8 
"tJ 18 

/ 1~ 

~ 
~ 

ALL 

1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 

AR 
AR 
4 
4 
4 
1 
1 
1 
1 

~'/~\ ~5 
16 

17 

Q' t Y 

~ 

A 

A 

Application Description Remarks 

. 
. 1 

() 

9118 () 

.. , ...... ." ...... 

Ir) 
. . . . . . . . . . . 

PT= 1/4 

PT= 1/8 

Inc. the mark 

. !~~:~~~ .. ~.~.~~ .. :':~., .... 
M8X65 

M8 

M8 

12287-

K9665400 .... .... " ........ 

24526-

MD021566 

• 



F 

Key No Parts No 

1-5 MM430598 
0 

1 MF472535 
0 

2 MH430419 ............. 
0 

3 MD701788 
4 MM407171 
5 MF520012 
6 MD701789 ............. 
7 MF241224 
8 MF660036 

MK66114000 
9,10 MM430176 

MM409216 
10 MF430729 

MF430728 

h 

FIG.112 

8--@) 

lO---® 

9 

DRIVEN UNIT 
DRIVEN UNIT 
PIN,spring 
PIN,spring 

$~E.~\f~,g!lar.. . 
SLEEVE,gear 
O-RING 
GEAR,driven 
O-RING 

.P..L.AI~.,I()c~irlg ... 
BOLT,w/washer 
GASKET 
WASHER,seal 
SCREEN ASSY. 
SCREEN ASSY. 
NUT,jam 
NUT,jam 

Parts Name 

LUBRICATING PARTS 

Q' t y 

~ Application Description Remarks 
ALL 

1 20374-

1 A MM407170 

1 20374-

1 A MF472536 

1 20374-

1 A M0701787 

1 ~8 

1 
1 ~18 

1 
1 M6X14 

1 14643-

1 D ~14 

1 14643-

1 D 
1 14643-

1 D M14 

17 



FIG.113 COOLING PARTS (1/2) 

10 
I 

f I] 

14 . 
13 \ ' 

12 \ ",/~ 
'" %'" " cf:/ 

8 
"-~"'" 7 , 

o{\ \ 14 
13 

11 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 1Vl1Vl434136 FAN,cooling 1 

0 FAN,cooling 1 A <,!340X5 MDOO3330 

2 fIiIM405460 PULLEY,pump 1 
3 1<9674350 SPACER,fan 2 
4 MF241238 BQL.T,w/vvash~r ... 4 M6X12 

..... ... 

5~9 MM409302 PUMP ASSY. 1 
5 * PUMP,water 1 
6 MF240031 BOLT, w/washer 2 M6X30 

7 MM409326 GASKET 1 
8 MM409327 PLATE 1 
9 MM409314 JOINT 1 

10 MIVlt,07422 GASKET 1 
11 MFW1264 BOLT 3 M8X45 

12 MF101267 BOLT 1 M8X60 

3 MF450405 .IN..ASH.ER,sprin9 ... 4 M8 
.......... 

14 MS450035 WASHER 4 M8 

15 IVIDOO7528 BELT,fan 1 (HML~9321 

... "' . ..... 

.......... ..... 

• 
•••••••. , •••.••••••••.• ! ••• 

18 



FIG.114 COOLING PARTS (2/2) 

11 __________ ' 

10~ 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MDOO0551 GASKET 2 
2 MM409334 FITIING 1 
3 MD001370 THERMOSTAT 1 
4 MD008771 FlnlNG,outlet 1 
5 MF241267 BOLT,w/washer 2 M8X70 ....... . ................. 
6 MM409311 JOINT,water 1 

7,8 MM409336 HOSE ASSY. 1 
7 * HOSE 1 
8 MS660164 CLlP,hose 2 
9 MM409381 ?\IiIIT~~}herf!1() .. 1 ............ . .................. ......... 

10,11 MM413741 HOSE ASSY. 1 
10 * HOSE 1 
11 MS660163 CLAMP,hose 1 

19 

tr 



FIG. 11 5 INTAKE & EXHAUST PARTS 

5 

_______ 7 ~ 
a 10 

Q' t Y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MM408581 GASKET 1 
2,3 MM408541 MANIFOLD ASSY, 1 

2 * MANIFOLD ,intake 1 
3 K9644171 PIPE 1 
4 MM408551 GASKET 1 
5 MM408563 PIPE,inlet 1 
6 MM408566 GASKET,pipe 1 
7 MM412568 MANIFOLD 1 
8 MM408576 GASKET 1 
9 MF101259 BOLT 5 M8X30 

10 MF241261 BOLT,w/washer 1 M8X40 

11 MF241267 BOLT, vv/washer 2 M8X70 

12 MF401936 STUD 4 M8X25 

13 MF430005 NUT 1 M8 

14 MM408590 CLf\MP,ca~le .. .. : .. ........... 
15 MDOOO569 NUT 8 M8 

I 
...... 

20 



p 

Key No 

1 

2 
3 
4 ................ 
5 
6 
7 

8 
9 

10 
11 
12 

13 
14 
15 
6 

17 
18 
19 

b 

FIG.116 ELECTRICAL EQUIPMENT 

(J? 

\ 
2 

Parts No 

MM409410 

MF241282 
MM409420 

u~ 
~ 

\ 
19 

Parts Name 

ST ARTER ASSY, 

BOLT, w/washer 
BOLT,starter 

MF450406 .\fVAS..~ER!~pr.i~9H . ........... 
MD001517 SHIM 
MM409328 SPACER 
MD017645 ALTERNATOR 

MD017625 BOLT 
MD001521 WASHER 

0 WASHER 
MM409463 BRACE 
MF241251 BOLT, w/washer 
MF140026 ~()LT,fl~rlg~ ......... ............. 

0 BOLT, w/washer 
MF430005 NUT 
MF450405 WASHER,spring 
MS450035 WASHER 
MM409510 P.~lJq,gl()""H ............ 
MM409511 WIRE,glow plug 
MM409515 LAMP,glow 
MM409675 TIMER UNIT 

d 
' \ 

8 

~ 
\ 
18 

Q' t y 

ALL 

1 

1 
1 
1 

AR 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

~\ I 5 
6 

~ 
17 

~ 16 

~~ 

"1\\ 
\ 14 

15 

~ Application Description 

M10X25 

M10 

M8X98 

17691-

A 

M8X16 

A M8X20 

M8 

M8 

M8 

Remarks 

MOO2T50381 

See Fig.117 

AOO1T22074 

See Fig.118 

MDOOO425 

MF241255 

Y-114T 

21 



FIG.117 STARTER 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1'22 MM409410 ST ARTER ASSY. 1 MOO2T50381 

1 MD607432 SCREW SET 1 M414XOO472 

2 MM502398 BRACKET ASSY. 1 M641X03972 

3 MM502329 LEVER ASSY. 1 ....... M863C04671 .......................... 

4 MD602963 SPRING SET 1 M389Xl0871 

5 MM502331 BRACKET ASSY. 1 M640811971 

6 MM502461 SWITCH ASSY 1 13403- M371X50171 

0 SWITCH ASSY. 1 B MD602074 

M371XOO171 ................. ......................... 

7 MM502332 BOLT,through 1 M5X73 M981C74001 

8 MM502333 ARMATURE SET 1 Ml06XOl171 

9 MM502334 BEARING,front 1 S930P12170 

·:1 
10 MM502335 .~.Et\~.I.~.(J,rea.r. ........ 1 S930P12070 ........... ........ -. " ... ............................ 

() 

11 MM502347 BOLT,through 2 M981C73901 

12 MM502395 CLUTCH ASSY. 1 M357X81371 

13 MM502396 PINION SET 1 M605X61617 

14 MD607416 STOPPEHS~rH 1 ..... H M385X03471 ............... 
15 MD607539 GEAR SET 1 M231XOO476 

16 MD607540 SHAFT ASSY. 1 M375C70771 

17 MM502341 GEAR 1 MC231COO401 

18 MM502342 COVER SET 1 M212X09071 

19 MM502397 YOKE ASSY. 1 M800T34571 H ..................... ................... . 

20 MD607420 BRUSH ASSY. 1 M649T04471 

21 MD602210 SPRING,brush 4 M391COO101 

22 MM502346 BRACKET,rear 1 M644B10201 

23 MM409895 BEARING KIT AR Inc.the mark 

22 



.p 

FIG.118 ALTERNATOR 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

H8 MD017645 ALTERNATOR ASSY 1 AH2035M4 

1 MM502340 NUT SET 1 A529X02171 

2 MD607170 PULLEY ASSY, 1 A628T20870 

3 MD607212 SCREW SET 1 A414X12771 

4~7 MD607267 BRACKET ASSY 1 A.~4():r.1.4.~?0 .. " .. 

4 "*""" FRONT BRACKET 1 
5 MD602938 SCREW SET 1 A414X06771 

6 MD602264 BEARING,front 1 S930P25570 

() 

7 * ~9WER.!b~~ring" ...... 1 ............. 
8,9 MM502298 ROTOR ASSY 1 A880T12170 

8 * ROTOR 1 
9 MD602789 BEARING 1 S930P26470 

() 

10 MM502299 STATOR 1 A383T12570 .................. 

1H8 MD607268 BRACKET ASSY 1 A641T21170 

11 MD607176 NUT SET 1 A529X04071 

12 MF350769 SCREW,w/washer 1 M5X14 S054S05145 

13 MD602826 MOLD 1 A771S01017 

14~16 MD602797 BRUSH ASSY 1 A.~~~X.~~q7° . ........ 

14 ""¥ BRUSH HOLDER 1 
15 MD602783 BRUSH 2 A648D01670 

(, 

16 MD602227 SPRING,brush 2 A389C01101 

17 MD607269 RECTIFIER ASSY 1 AB60TOl770 

18 * REAR BRACKET 1 
19 MM409897 SERVICE KIT AR Inc.the mark 

23 



[,-"-

FIG.119 

B 20?1 
U 

19-0 

Parts No Parts Name 

GASKET KIT 
MM434004 GASKET (18) 
MD000312 GASKET 

MD000551 SEAL,valves,tem 
MD 16490 GASKEI!cyh~de.rH . 

4 MM4qS.~5} .. "'GASKET,gearcase 
HH5 "'MM408235 GASKET,oil pan 

6 MM408321 GASKET 

7 MM408551 GASKET,pipe 
8 MM408566 GAS~E.I .... 
9 MM~q.8!5.76... "'GASKET 

"',6 H HMM408580 SEAL,side 

11 MM406228 GASKET,cover 
12 MM409151 GASKET,oil pump 
13 MM407124 . GAS~.E.I,p~f!1p'H 
14 MM4o.7~2~HGASKET ,ali seal 

H15 "M~1408205 GASKET,plate 

16 MM408226 GASKET,holder 
17 K6515430 GASKET,nozzle 
18 MM432045 O-RI~G!~tJPH 

MM4o.4.8.7~ ..... 'O~RING,element lK 'MM404881 GASKET,"'" 
21 MM401206 GASKET,houslng 
22 MM409235 

24 

GASKET KIT REPAIR 

o 10 ~9 0 ~ 
o ~~r@ 

-



! 
~: 
b 

ENGINE 

MT250D, 250 (K3H-11A) 



FIG.121 CRANK CASE (1/2) 

Q' t y 
Key No Parts No Parts Name ~ Application Description Remarks 

ALL 

1 MM409645 PIN,dowel 2 1530-

0 PIN,dowel 2 A MDOOO268 

2 MM406228 SEAL,side 4 
3 MS661122 PLUG,taper 1 4897-

0 .P'.~l,J.(J.!.t~.P..e.r. ... 1 A PT.""~I.~ . ~~1()~~~8H . . . . . . . . . . . . . . . . . . .................... .................. ............. . ...... ................ . ..................... . .... 
4~9 MM430186 BLOCK SUB ASSY. 1 

5 MM406217 BOLT,cap 8 
6 * CAP ASSY. 1 
7 MDOO0245 PLUG,expansion 1 ¢35 

8 MF665543 .G.~F!.s~alif.1g ... 2 ¢45. ............. .. .., ........................... 

9 MM406237 BUSHING 1 
10 MM430113 SHAFT,idler 1 1660-

0 SHAFT,idler 1 A MM408169 

11 MF402635 STUD 2 M14X30 

12 MF665512 P~l,J(J,e)(p~~.si()~ . 1 .~.4.5. ... ............. .................... 
13 MS471104 BUSHING,knock 2 ¢8X9 

14 MS471105 BUSHING,knock 2 ¢8X13 

15 MS471110 BUSHING,knock 2 ¢12X9 

16 MS661141 PLUG,taper 1 4240-

0 .P.W(J.,.t~.P.er .. H ... 1 A P:r",,1/~ .... ~.S.~~.1.1.2.1 .... .................. .............................. 
17 MM408260 JOINT,drain 1 
18 MM406254 BEARING SET 1 S.T.O 

MM406255 BEARING SET 1 0.25 U.S 

MM406256 BEARING SET 1 0.50 U.S 

MM406257 BEARING SET 1 0.75 U.S ..... .. . ........... ....... " ...... .............................. 
19 MD040338 PLUG,taper 1 4897-

0 PLUG,taper 1 A MM104288 

26 



FIG.122 CRANK CASE (2/2) 

Parts No 1 ~~ __ ~~~ ____ ~pa:r:ts~N~a:m:e -------lI--~~--------
MM406242 

2 MM412662 SEAL,oil ~--I--r----
3 MM406241 CASE,oil seal 
4 MM406264 ~ASKET,Oil seal 

........ 5 ..... 1\;1.1\;1.496265 LATE,front 
6 MF24i:ii:i54 .... GASKET 
7 MF240051 BOLT,~;wash~r 
8 MM412685 BOLT,w/washer 

1~ MM412700 PLATE,rear 

.... 1 ....... 1\;11\;1408240 GASKET 
1 MF241308 ........... PIN.!knock 

12 MM412643 BOLT;w/washer· 
GAUGE 

Key No Remarks 

27 l 
J 



FIG.123 OIL PAN & GEAR CASE 

f: 

4 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1,3 MM412625 Oil PAN ASSY 1 
1 * PAN,oil 1 
2 MDOO0312 GASKET 1 1D18 

3 MDOO0318 PLUG,oil drain 1 
4 MM412651 .. G.A~K.E.I!.()ilp'a.f.1 1 . .......... . . . . . . . . . . . . . . . . . . . . ..................... .. . ................. ..... . ..... ......... 

5 MF240051 BOLT,w/washer 16 M8X16 

6 MM406420 BEARING,needle 1 
7 MM406421 BEARING,needle 1 
8 MM406362 CASE,gear 1 
9 MM409718 P.L.lJ.q}h.ru.~t ........ 1 ....... . ......................... 

10 MM406416 GASKET 1 
11 MM407260 HOUSING 1 
12 MM407261 GASKET,housing 1 
13 MM401205 COVER,shaft 1 
14 MM401206 .. G.A~.K..E.I!c.()\'~r ....... 2 ....... 

15 MD008762 SEAL,oil 1 4547' 

0 SEAL,oil 1 A K9413390 

16 MF100064 BOLT 10 M8X45 

17 MF240051 BOLT,w/washer 2 M8X16 

18 MF241255 .. S.9.~T,IJ\I(IJ\Ia.s~~r 2 M8X25 
.. 

19 MS401434 STUD 2 M8X42 

20 MF402565 STUD 6 M8X22 

21 MF430005 NUT 4 M8 

22 MF450405 WASHER,spring 4 M8 

23 MS661123 p.L.lJ.q!.t~.P..e.r. ............. 1 PT= 112 ...... 

28 



FIG.124 CYLINDER HEAD 

13 

101 
5 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MD008784 CAP ,oil filter 1 
2 MM408537 PIPE,breather 1 
3 MF106091 BOLT 1 Ml0X40 

4 MF101316 BOLT 1 1630- M12X40 

0 BOLT 1 A M12X40 MF106116 .................. ...... . .. .. . . .................. , ... 

5-8 MM430168 CYLINDER'HEAD 1 1660-

MM412522 CYLINDER HEAD 1 D 
5 * HEAD ,cylinder 1 
6 MM412561 GUIDE,valve 6 
7 MF665538 CA.-:p..,.s.~.a.li.~g ... 2 ¢25. . . . . . . . . . . , . . . .......•. 

8 MDOO0427 PLUG,expantion 1 ¢40 

9 MM412540 GASKET,head 1 
10 K9612300 BOLT 7 M14Xl04 

11 K7510250 WASHER 8 
12 MS661140 P..~u.(J,t~P.e.~ ... 1 4240- PT= 1/8 ............ .......... ......... ......... ......... ...... . ................ 

0 PLUG,taper 1 A PT= 1/8 MS661120 

13,14 MM412573 ROCKER COVER 1 
13 * COVER,rocker 1 
14 K9644171 PIPE 1 
15 MM412572 .G.A.-:S..~.EI,c.()yer ... 1 ............ 
16 MF100065 BOLT 3 M8X50 

17 MF100069 BOLT 5 M8X70 

18 MM412720 LABEL,model 1 M25 IK3H-llA) 

19 MM430156 BOLT 3 
20 MD020733 WASHER 3 

29 



Key No 

1 

2 

3 
4-7 

5 
6 
7 
8 

9 
10 
11 
12 
13 
14 
15 

16 
17,18 

17 
18 

30 

FIG.125 MAIN MOVING PARTS 

Parts No 

MM433921 
MM412980 
MM433922 
MM412981 
MM433923 

~ 
~i \ 
I 12 

13 
1 1 

10 

1~ 

4 

(\ ____ 21 

"\ ~ 
14 ~4 
~5 

Parts Name 

PISTON RING SET 
PISTON RING SET 
PISTON RING SET 
PISTON RING SET 
PISTON RING SET ................... " .... 

MM412982 PISTON RING SET 
MM433924 PISTON RING SET 
MM412983 PISTON RING SET 
MM432509 PISTON PIN SET 
MM412784 PISTON PIN SET 
MM433905 PISTON PIN SET 
MM412750 PISTON PIN SET 
MM433906 PISTON PIN SET 
MM412751 PISTON PIN SET 
MM433907 .. PISTON. .. P..I.~.S~I .... 
MM412752 PISTON PIN SET 
K8221251 CLIP ,piston pin 
MM412860 CON-ROD ASSY, 
MDOO6704 NUT 
MM412869 IB9L ........ 
MM330347 BEARING 
MM430859 GEAR 

O GEAR 
MM412886 CRANKSHAFT 
MM406578 PULLEY 
MF430731 NUT 
MF450011 WASHER 
MF450411 WASHER,spring 
MF476215 KEY, woodruff 
MD952231 BOLT 

0 BOL T,flywheel 
MD014236 WASHER,spring 
MM412935 FLYWHEEL ASSY. 

* FLYWHEEL 
MDOOO612 GEAR,ring 

17 

18 

9 

Q' t y 

~ Application Description 
ALL 

3 5587- S.T.D 

3 D S.T.D. 

3 5587- 0.25 0.5 

3 D 0.25 0.5 

3 5587- 0.50 0.5 .................... 
3 D 0.50 0.5 

3 5587- 0.75 0.5 

3 D 0.75 0.5 

3 5587- S.T.D 

3 D S.T.D 

3 5587- 0.25 O.S 

3 D 0.25 O.S 

3 5587- 0.50 0.5 

3 D 0.50 0.5 

3 5587- 0.75 0.5 ......... 
3 D 0.75 0.5 

6 
3 
6 
6 
3 
1 mo-
1 A 
1 
1 
1 M20 

1 M20 

1 M20 

2 
5 1660- 5X19 

5 A 
5 -1659 M12 

1 
1 
1 

Remarks 

MM406570 

MDOO2620 

Deleted 



f 

Key No Parts No 

19 MD002613 
20 MF472404 
21 MM400650 

MM400651 
MM400652 .. " .... " ..... 
MM400653 

. . . . . . . . . . . 

FIG.125 MAIN MOViNG PARTS 

BEARING 
PIN,dowel 
BEARING SET 
BEARING SET 
BEARING SET . ..................... 
BEARING SET 

......... 

. . .. . .....•.... 

,<@ 

9 

~21 

~\ ~"" ~4 
~5 

Parts Name 

. ............. 

Q' t y 

~ Application 
ALL 

1 
3 
3 
3 
3 . ....... 
3 

... ,.""." ... 

Description Remarks 

S.l.O 

0.25 0.5 

().~()u~ . 
0.75 U.S 

31 



I 

b 

Key No 

1 
2 

3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

32 

Parts No 

MM409241 
MD712517 

0 
0 

MM413032 
MM406722 
MF476215 
MDOO0425 
MM406661 
MM408964 ............ 
MD703856 
MM406685 
MF241251 
MF476018 

FIG.126 

6 
11 \ 12 

\,~ 

10 

7 

4 

Parts Name 

GEAR,oil pump 
BEARING,ball 
BEARING,ball 
BEARING,ball 
CAMSHAFT 
GEAR,camshaft 
KEY,woodruff 
WASHER 
IDLER GEAR ASSY 

C~~$~i\F.:T,p~'!lP ... 
BEARING 
GEAR,pump 
BOLT,w/washer 
KEY,sunk 

VALVE MECHANISM 

f 

3 

Q' t Y 

~ Application Description Remarks 
ALL 

1 
2 3223-

2 A 2800- K7631160 

2 A K7631161 

1 
1 5X19 

1 
1 
1 
1 
1 
1 M8X16 

1 5X12 

I ....... 



FIG.127 TIMING PARTS 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MD008761 RETAINER 6 2492-

MD005505 RETAINER 6 -2491 

2 MD008760 LOCK,retainer 12 2492-

MDOO0506 LOCK,retainer 12 -2491 

3 MM413060 ?~A.~!yallJ~ .. ~~El.rT1 ... 6 .................. . ................ , ..... ". 
4 MDOO0500 SPRING,valve 6 
5 MM402737 TAPPET 6 
6 MM413050 VALVE,intake 3 
7 MM413051 VALVE,exhaust 3 
8 K7331230 Rql?!pus~ ...... 6 .............. 
9 MDOO0963 SPRING,shaft 2 

10 MM406732 ARM ,rocker 6 
11 MM406745 WASHER,seat 2 
12 MM413040 ROCKER SHAFT 1 
13 MM413043 .?TI\.T,roc~e.r ..... 3 ............ 
14 K7231220 SCREW,adjusting 6 
15 MF241225 BOLT,w/washer 2 M6X16 

16 MF430726 NUT,jam 6 MID 

17 MF522010 RING,snap 2 ¢19 

18 MF101296 BOLT 3 M1DX65 

19 MF450406 WASHER,spring 3 MID 

20 MF450006 WASHER 1 MID 

............ ......... ......... .. " ..... ..... ............................... . ..................... 

I I I I I I I I I I 
33 



FIG.128 FUEL SUPPLY PARTS 

23 

22 \ 
23 \ /\ ~ 

16 18 \ ~'V 
20 \ \ ~ 

16 \~\~ 
21 \~~ 19~16 

16 \ ~~17 ... ~ 
\ (? ~ 
~~19~16 

Q' t Y 
R Key No Parts No Parts Name ~ Application Description Remarks 

ALL 

1 MK66114000 WASHER,seal 2 q,14 

2 MM413235 PUMP ASSY. 1 1530-

0 PUMP ASSY, 1 A MM413225 

See Fig 129 

3 MM409891 SHIM SET AR .................. . 1.?et4.P.~~ .... 

t~0.2,0.3,0.4,0.8 

4 MM409125 COLLAR,union 1 
5 MF100055 BOLT 4 M8X20 

6 MM402974 NOZZLE HOLDER 3 See Fig 130 

7 K6515430 .G.A~KE.I!.~()I~~.r .... 3 ...... 
8 MF101260 BOLT 6 M8X32 

9 MM430300 PIPE ASSY,no.1 1 1660-

0 PIPE ASSY,no.1 1 A MM406960 

10 MM430302 PIPE ASSY,no.2 1 1660-

0 .~I.~E .. A..S.Sy.!.~.():.2 .... 1 A ............. MM406962 ....... . - .................. 
11 MM430304 PIPE ASSY,no.3 1 1660-

0 PIPE ASSY,no.3 1 A MM406964 

12 MM430703 CLAMP A 2 2607-

0 CLAMP A 2 A MM400955 

13 MM430614 CLAMP B 2 2607-

0 CLAMP B 2 A MM400956 

14 MF243628 BOLT ,w/washer 2 M6X25 

15 MM413142 FUEL FILTER 1 See Fig 131 

16-21 MM413202 FUEL PIPE ASSY. 1 
16 MM100089 ... ~.~A..¥..~.,.ho.s.~ .......... 8 
17 MM100088 JOINT 1 
18 MM400886 JOINT 1 

19 MM413101 HOSE 2 ¢5X25 

20 MM413105 HOSE 1 ¢5X90 

21 MM413108 HOSE 1 q,5)(11? .......... . . . , . . . . . . ........ ......... ...... ............................ 

22,23 MM413205 FUEL HOSE ASSY 1 
22 * HOSE,fuel 1 q,6X360 

23 MS660163 CLlP,hose 2 q,11.6 

34 



p 

FIG.129 FUEL INJECTION PUMP 

30 

29 I 
~ 

17 

16 j 
~ 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1~31 MM413235 PUMP ASSY. 1 1530~ 

0 PUMP ASSY. 1 A MM413225 
1 MM501404 HOUSING ASSY. 1 090110-2830 
2 MM501507 HOLDER,valve 3 1530~ 090131-0520 

0 .~.QL.P~.R.!IJ.~.IIJ.~ ... 3 A MM500224 
, .. " .... " ...... .. .. ....................... 

090131-0280 
3 MM501161 SPRING ,valve 3 090136-0540 
4 MM500336 GASKET,valve 3 090137-0061 

5 MM501076 VALVE SUB ASSY. 3 090140-0800 
6 MM501211 ELEMENT ASSY. 3 ........ . ()9.Q15()~1531 

7 MM500229 SLEEVE,plunger 3 090161-0210 
8 MM501098 SEAT 3 090163-0082 

9 MM500360 SPRING,plunger 3 090164-0170 
10 MM5002.30 TAPPET ASSY. 3 090170-0170 
11 MM501311 RACK ASSY. 1 090210-0470 . . . . . . . . . . . . . . . . . . . . . . 
12 MM500316 SEAT 3 090301-0060 
13 MM500438 O-RING 3 90802-20150 

14 MM500231 PIN 3 090183-0050 
15 MM501162 PLATE 1 090467 -0040 
16 MM501077 PLATE ASSY. 2 090070-0012 
17 MM501244 BOLT,w/washer 2 949047-1980 
18 MM501045 SCREW 2 4438~ 090244-0180 

0 SCREW 1 A MM501152 
090244-0180 

19 MM500442 ?<::R~\fIJ!f9.II9.\iVH 1 949180-0510 
.. ....... .. , ........................ 

20 MM500114 WASHER 2 090222-0080 
21 MM500299 SHIM,plate C 1=0.6 090311-0010 

MM500309 SHIM,plate C 1=0.2 090311-0110 
MM500310 SHIM,plate C 1=0.3 090311-0120 
MM500311 ?~I.fIJ1.J)la.t.e. ... C 1=0.4 ..... ()9Q311-013()H . ............ 
MM500312 SHIM,plate C 1=0.5 090311-0140 
MM500314 SHIM,plate C 1=0.25 090311-0160 
MM500315 SHIM,plate C 1=0.35 090311-0170 

MM501246 SHIM,plate C 1=0.45 090311-0280 

MM501364 SHIM,plate C 1=0.55 090311-0300 

35 



Key No Parts No 

MM501365 
22 MM501247 

MM501429 
23 MM500431 

24 MM500928 

25 MM500507 
26 MM501382 

MM501256 
27 MM501497 

MM501498 
MM501499 
MM501500 
MM501501 

28 MM501569 
MM501270 
MM501570 
MM501271 
MM501571 
MM501272 
MM501572 
MM501273 
MM501573 
MM501274 
MM501574 
MM501275 
MM501575 
MM501386 
MM501576 

29 MM501432 
30 MM500429 
31 MM501496 

36 

FiG.129 

24 
23 \ 
~ ~ 

~/' 

SHIM,plate 
SPRING,return 
SPRING,return 
PIN,split 

WASHER,plate 

E-RING 
SPRING 
SPRING 
PLATE,set 
PLATE,set 
PLATE,set 
PLATE,set 

'" ,P',~AIE,,~,~t, , 

Parts Name 

STOPPER MARK:66 
STOPPER MARK:67 
STOPPER MARK:68 
STOPPER MARK:69 
STOPPER MARK:70 
STOPPER MARK: 71 
STOPPER MARK:72 
STOPPER MARK:73 
STOPPER MARK:74 
STOPPER MARK:75 .................. 
STOPPER MARK:76 
STOPPER MARK:77 
STOPPER MARK:78 
STOPPER MARK:79 
STOPPER MARK:80 
PLATE,name 
RIVET 
E-RING 

FUEL INJECTION PUMP 

2_@'" 
, , 

" 1 3-------0 

3_~ 
~ 

4-GJ 

ALL 

C 
1 
1 
1 

1 

1 
1 
1 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
1 
2 
1 

30 

29 / 

~,: 

17 

16 j 
~ 

15 14 

\ I 
~~ 

,~~7 
,/' ~ 8 
~ 

1-9 

@-12 
~21 e--l0 

Q' t y 

~ Application 

1530-

-2195 

-2195 

1530-

'''''''1' 

""," , ..... 

2196-

Description Remarks 

1=0,65 090311-0310 

090554-0280 

090554-0360 

90400-16101 

,Deleted 

949011-3010 

iDeleted 

090894-0010 

090554-0340 

090554-0300 ...... ........................... 
090219-3080 

090129-3090 

090219-3100 

090219-3110 

090219-3120 

090219-3630 

090219-3640 

090219-3650 

090219-3660 

090219-3670 

090219-3680 

090219-3690 

090219-3700 

090219-3710 

090219-3720 ..................... ......................... 

090219-3730 

090219-3740 

090219-3750 

090219-3760 

090219-3770 .................... 
094503-2490 

949030-0030 

090894-0020 



FIG,130 NOZZLE & NOZZLE HOLDER 

Q' t Y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

H MM402974 NOZZLE HOLDER 3 093500-2300 

1 MM501405 BODY 3 093111-2300 

2 MM501240 FLANGE 3 093266-0100 

3 MM501411 WASHER C 1= 1.8 093175-0980 

MM501412 WASHER C t= 1.85 . o.S.~.I?5.~.o.S.~~ ........ ...... 

MM501413 WASHER C 1= 1.9 093175-1000 

MM501414 WASHER C t= 1.95 093175-1010 

MM501415 WASHER C 1=2.0 093175-2100 

MM501416 WASHER C 1=2.05 093175-2110 

MM501417 WASHER C 1=2.1 o.S.~1?5::21~~ .. ......... ............ , ... . ...................... 
MM501418 WASHER C 1=2.15 093175-2130 

MM501419 WASHER C 1=2.2 093175 c 2140 

MM501420 WASHER C 1=2.25 093175-2150 

MM501421 WASHER C 1=2.3 093175-2160 

MM501422 WASHER C 1=2.35 093175-2170 . ........................ .................. 
4 MM500136 SPRING,pressure 3 093127 -0020 

5 MM500135 PIN,pressure 3 093121-0030 

6 MM500137 PIECE,distance 3 093174-0010 

7 MM3OO152 NOZZLE ASSY. 3 093400-0010 

8 MM500908 .. ~Vf/~t~i~i.~9 ...... 3 093164-0800 ........ " ................. , 

37 
d 



FIG.131 FUEL FILTER 

14 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

H3 MM413142 FUEl FilTER 1 
1,2 MM406883 BODY SUB ASSY. 1 

2 * VALVE 1 
3 MM404873 SPRING,valve 1 
4 MM404874 .... Q:::RIf'J.G.!yalye ...... 1 
5 MM404871 LEVER 1 
6 MM404875 SCREW 1 
7 MM404884 PACKING 2 
8 MM404880 SCREW,air vent 2 
9 MM404881 O-RING 1 il ! . .... ..... 

10 MM404879 ELEMENT 1 
11 MM404878 O-RING,cup 1 r,J 

12 MM400889 CUP,filter 1 
13 MM404877 NUT,ring 1 
14 MM409892 SERVIG.E.K.I.T .... AR Inc.the mark ( .................. . . .......... 

. ... . ....... ........ ..... . .... 

38 



.... ~p ................................ ---------------------------------------------------------l 

FIG.132 GOVERNOR & CONTROL PARTS (1/2) 

18 

Q' t Y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MM409237 CONTROL LEVER 1 
2 K8712630 PIN,grooved 2 
3 MF430004 NUT 2 M6 

4 MM401080 BOLT 1 
5 MK99300140 WIRE 1 ................................... 
6 MK99200001 METAL,sealing 1 
7 MF520002 O-RING 2 ¢7 

8 MM409186 SPRING 1 
9 MM407035 LEVER,governor 2 

10 MF450405 WA.s..~.~~.,~pr.i.~g 3 M8 
, .... 

11 MF430725 NUT,jam 3 M8 

12 MM409182 SPRING,tie rod 1 
13 MM409181 ROD,tie 1 
14 MF241222 BOLT,w/washer 3 M6Xl0 

15 MM407006 WEIGHT ASS'Y 1 2225-

0 WEIGHT ASSY. 1 A MM407000 

16 MM407031 SHAFT,governor 1 

17 MF244823 BOLT,w/washer 1 M6X14 

18 MM407028 LEVER ASSY. 1 

19 MM407010 SHAFT ASSY. 1 
20 MM401082 BOLT 1 

39 



FIG.133 GOVERNOR & CONTROL PARTS (2/2) 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MF241224 BOLT,w/washer 4 DEC.1982 M6X14 Deleted 

2 MM409169 CAP ,sealing 1 
3~6 MM409640 COVER ASSY. 1 

0 COVER ASSY. 1 A MM409213 

3 *- COVER 1 .................. . . . . . . . . .. ... 

4 MM409168 NUT,special 1 M6 

5 MF660031 GASKET 1 
0 WASHER,seal 1 A MK66106000 

6 MM409167 SCREW,adjusting 1 M6X17 

7 MM409151 .... G.A$.~EI,c.{)v~r .. 1 

8 MF660042 GASKET 1 ¢30 

9 MM409672 PLUG 1 DEC.1982 Deleted 

10 K8712630 PIN ,grooved 3 
11 MF241226 BOLT 3 M6X18 

12 MF241231 BOLT 1 M6X30 ... 

13 MM409686 LEVER,stop 1 
14 MM413362 SPRING,return 1 

15 MM413360 LEVER ASSY. 1 
16 MM409670 SOLENOID ASSY. 1 Inc.the No.17 

7 MM317093 .... ~AP.,gul11 .. 1 
18···· ...................... , ....... MM409671 NUT 1 

40 



5 

t 

Key No Parts No 

H1 MM409371 
1 MD001402 
2 MDOO1404 
3 MDOO0312 
4 MM409373 ...... 
5 MM409244 
6 MM407125 
7 MM409372 
8 MM409204 
9 MM407145 

10 MS661121 
11 MS661120 
12 MM407124 
13 MM409893 
14 MM409894 .. 
15 MF101268 
16 MF101267 
17 MF450405 
18 MS450035 
19 MD031805 
20 MM431717 

0 

FIG.134 

10 

~ 
11 

20 ~ 
~o 

4 

12-----J 
14 

Parts Name 

OIL PUMP ASSY, 
PLUNGER,relief 
PLUG 
GASKET 

PI~!.<J()\I1IE;.I .... 
BODY,oil pump 
ROTOR ASSY. 
COVER,oil pump 
SPRING,relief 
a-RING .. 
PLUG ,taper 
PLUG,taper 
GASKET, oil pump 
SERVICE KIT 
SERVICE KIT 
BOLT 
BOLT 
WASHER,spring 
WASHER 
OIL FILTER ASSY 
PRESSURE SWITCH 
PRESSURE SWITCH 

Oil PUMP 

7 

Q' t y 

~ Application Description Remarks 
ALL 

1 
1 () 

1 c., 

1 ¢18 i) 

2 
1 
1 
1 
1 () 

1 
1 PT= 114 

1 PT= 1/8 

1 
AR Inc.the mark 

AR ... 1.~S:.~~.~ .. !"n~~~ .... 
3 M8X65 

1 M8X60 

3 M8 

3 M8 

1 ........ 
1 3038-

1 A MD021566 

, 

41 



Key No Parts No 

H MM430598 
0 

1 MF472535 
0 

2 MM430419 ............ 
0 

3 MD701788 
4 MM407171 
5 MF520012 
6 MD701789 ......... 
7 MF241224 
8 MF660036 

9,10 MM430178 
10 MF430729 

42 

FIG.135 LUBRiCATING PARTS 

0------ 5 

~~~-~ 

(/~~-2\ : 
~ ~ ( 
~7 

8--@ 

10---® 

\\\ /~ 'r\JJ / ~ 1\ J 
9 

LJ~ 
Q' t y 

~ Parts Name Application 
ALL 

DRIVEN UNIT 1 2492-

DRIVEN UNIT 1 A 
PIN,spring 1 2492-

PIN,spring 1 A 

S~.E.~\fE,9.~ar ........ 1 2492-

SLEEVE,gear 1 A 
O-RING 1 
GEAR,driven 1 
O-RING 1 

P.L.AIE.,I()~k.iIl9 ........ 
BOLT,w/washer 1 
GASKET 1 
SCREEN ASSY, 1 
NUT,jam 1 

........ 

.... .. 

........ ............ 

Description Remarks 

MM407170 

MF472536 

MD7Ol7a7 

</>18 

M6X14 

M14 

--------------------------------------------.... 



FIG.136 FAN & WATER PUMP 

8 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MD009014 FAN,cooling 1 ¢340X5:S 

0 FAN ,cooling 1 A ¢340X5:S MM407455 

2 MD011338 SPACER,fan 1 ¢30 

3 MM405460 PULLEY,pump 1 
4 MF241236 .B..9.~T.'.":'./\IV.a.s~e.r ... 4 ...... 

5-9 MM407402 PUMP ASSY, 1 M6X45 

5 * PUMP,water 1 
6 MF240031 BOLT, w/washer 2 M6X30 

7 MM409326 GASKET 1 

8 MM409327 PLATE 1 

9 MM409314 JOINT 1 
10 MM407422 GASKET 1 

11 MF101264 BOLT 3 M8X45 

12 MF101267 BOLT 1 M8X60 

13 MF450405 ~A.~H.E.~.'.~pri~.g ... 4 M8 ......... 
14 MS450035 WASHER 4 M8 

15 MD041704 BELT,fan 1 (HM:Poc=972) 

........ I .... 

43 
b 



FIG.137 COOLING PARTS 

11_~ 

10 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 MF241267 BOLT,w/washer 2 M8X70 

2 MD008771 FlnlNG,outlet 1 
3 MDOO0551 GASKET 2 
4 MDOO1370 THERMOSTAT 1 
5 MM409334 FIniNG 1 ............... .................... 
6 MM409311 JOINT,water 1 

7,8 MM409336 HOSE ASSY. 1 
7 * HOSE 1 
8 MS660164 CLlP,hose 2 ¢13.1 

9 MM409381 .... ?\I\IITG.H.!~~~r.I1l() . 1 .. I .......... 

10,11 MM413740 HOSE ASSY. 1 ¢11.6 

10 * HOSE 1 ¢6X400 

11 MS660163 CLAMP,hose 1 ¢11.6 

....... ......... 

..... I 

I 

r 

l 44 

• 



F 

FIG.138 INTAKE & EXHAUST PARTS 

~12 

i 
0----------- 11 

2 

2 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1 K9644880 CLAMP ,cable 1 
2 MF101287 BOLT,w/washer 11 M10X30 

3,4 MM407314 MANIFOLD ASSY, 1 
3 * MANIFOLD, intake 1 
4 K9644171 PIPE 1 
5 MM407305 GASKET 3 
6 MM407318 MANIFOLD 1 
7 MM412565 GASKET 1 
8 MM408581 GASKET 2 
9 MDOO0569 NUT 8 M8 

10 MF401936 STUD 4 M8X25 

11 MM412569 COVER 1 
12 MF101253 BOLT 4 M8X16 

13 MM409422 COVER,starter 1 

...... .......... ......... ......... I . .... 

.... ........ ........ 

45 
h 



, 

FIG.139 

Key No Parts No Parts Name 

1 MM409412 STARTER ASSY. 
2 MF2412B2 BOLT, w/washer 
3 MM409420 BOLT,starter 
4 MF450406 WASHER,spring 
5 MD001517 SHIM 
6 MM407655 SPACER 
7 MD017645 ALTERNATOR ASSY 
8 MD017625 BOLT 
9 MD001521 WASHER,plain 

0 WASHER . , ........... . 

10 MM413B29 BLACE 
11 MF241251 BOLT, w/washer 
12 MF241255 BOLT,w/washer 
13 MF430005 NUT 
14 MF450405 VYASH~.R.'spr.in.g ........ ........ 
15 MS450035 WASHER 
16 MM409675 TIMER UNIT 
17 MM409510 PLUG,glow 
1B MM409511 WIRE,glow plug 
19 MM409515 LA~P',gl~\I1I .. ............ 
20 MM409419 GASKET,starter 
21 MF140026 BOLT,flange 

46 

ELECTRICAL EQUIPMENT 

7 

1 ~\ 
8 6 5 

18 

Y 

Q' t y 

~ ALL 

1 
1 
1 
1 

AR 
1 
1 
1 
1 
1 A 
1 
1 
1 
1 
1 
1 
1 
3 
2 
1 
1 
1 

... .. .... 

d'\ 
I 9 

12 

Application 

1750-

" ..... 

1750-

Description Remarks 

MIOX25 

M8X85 

MDOOO425 

M8XI6 

M8X25 

M8 

M8 

M8 

Y-114T 

I 



FIG.140 STARTER 

• 

12 8 

/ 10 
, 01[ 11 

9 \ c 

\ 
7 

21 
\ 

18 
22 

Q' t y 

~ Key No Parts No Parts Name Application Description Remarks 
ALL 

1~22 MM409412 ST ARTER ASSY. 1 MOO2T5671 

1 MD607631 SCREW SET 1 M414X04873 

2 MM502436 BRACKET ASSY. 1 M641X64971 

3 MD607633 LEVER ASSY. 1 M863C06171 

4 MD607446 SPRING SET 1 M389Xl1472 

5 MM502441 BRACKET ASSY. 1 M640B27771 

6 MD607634 SWITCH ASSY. 1 M372XOO471 

7 MD607635 BOLT SET 1 M981X72872 

8 MD607636 ARMATURE SET 1 Ml06X29871 

9 MD607643 ~~f>.RIN.C:Ur()llt . 1 S930P16470 ..... .... 

10 MD607638 BEARING,rear 1 S930P60470 

11 MM502438 CLUTCH ASSY 1 M357X85371 

12 MM502439 PINION SET 1 M605X30671 

13 ME700124 STOPPER SET 1 M385X03771 

14 MM502442 GEAR SET 1 . fI'I.2~.l.XO.l.37.1 ..... .... .............. 

15 MD607642 SHAFT ASSY. 1 M357T73171 

16 MM502443 GEAR 1 M231C01301 

17 ME700125 COVER SET 1 M212Xll771 

18 MM502440 YOKE ASSY. 1 M800X44971 

19 ME700127 HOlDER ASSY. 1 M649T05071 ..... . .......... 

20 ME700128 SPRING,brush 4 M391C02501 

21 MD607645 BRACKET,rear 1 M644X21671 

22 MM502444 PACKING 1 M578D22801 

47 

b 



FIG.141 ALTERNATOR 

10 
9 

Key No 
Parts N:o~l-----------

H 8 MDO 17645 __ t~~~~~~p;ar ~t~s ~N:a:m:e~_ 
1 MM502340 ALTERNATOR ASSY 
2 MD607170 NUT SET ___ L 

3 MD607212 PULLEY ASSY 

...... A .... 1Vl[)6q7267 SCREW SET 
5 MD60i938 .. . .. IJ.~"'.«::.~.E.:r ASSY 
6 MD602264 SCREW SETH .: .. H. 

7 MM502298 
.8 HIVlD602789 . . . . . . , . . . . . . . . . . 

1~ MM502299 
11 MD607268 

MD607176 
.... H .. '.2 .. 1VlF.~5q769 . 

13 MD602ii26· 
14~16 MD602797 

14 * 
15 MD602783 

............ 
16·H·Mb60i22i 

17 
18 

48 

MD607269 
MM409897 

BEARING,front 

ROTOR ASSY 
.... B..~J.\RING . ................ 

STATOR 
BRACKET ASSY 
NUT SET 

H .. S.~RE.VV!.VII/washer MOLD ..... H.····H.HH·· 

BRUSH ASSY 
BRUSH HOLDER 
BRUSH 

SPRING,br~shH 

RECTIFIER ASSY 
SERVICE KIT 

Remarks 

AOO1T22074 

A529X02171 

A628T20870 

A414X12771 

........ A4l~X 12771 

A414~~~;;1 H 

S930P25570 

ABB0T12170 

•• H ••••• S93~P26~7~. 

A3B3T12570 

A641T21170 

A529X04071 

..... S054S.o5145 

A771 S~;~l; 
A649X04070 

A860TOl770 

Inc.the mark 



F 

Key No 

1~22 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 

b 

19~ 
U 

20--0 

~ 

FIG.142 

Parts No Parts Name 

MM344007 GASKET KIT 
MDOO0312 GASKET 
MDOO0551 GASKET 
MM413060 SEAL,valve stem 
MM412540 .G.A$~.E.I!.c.y'I.i.~.d.El.r ... ........... 
MM412572 GASKET,cover 
MM406416 GASKET,case 
MM412651 GASKET,oil pan 
MM407305 GASKET 
MM412565 GASKET 
MM408581 GASKET 
MM406228 SEAL,side 
MM409151 GASKET,cover 
MM407124 GASKET,oil pump 
MM409326 .G.A$.~.E.I,p.LJf!1p .... ............ 
MM407422 GASKET,pump 
MM406241 GASKET,oil seal 
MM406265 GASKET,plate 
K6515430 GAS KET, holder 
MM404881 Q:::~I.~.G.,~.I.Elf!1El.~t .... ............ 
MM404878 O-RING,cup 
MM401206 GASKET ,cover 
MM407261 GASKET,housing 

REPAIR GASKET KIT 

10 

Q' t y 

~ Application Description Remarks 
ALL 

1 
2 
2 
6 
1 
1 
1 
1 
3 
1 
2 
4 
1 
1 
1 
1 
1 
1 
3 
1 
1 
2 
1 

49 
s 



t 


